
 

 

Flow diagram for Medication Protocol for the application of topical 

anaesthesia by nursing staff prior to venepuncture or IV cannulation  

 
 
This Flowchart should be read along with the Medication Protocol for nurse application of topical 

anaesthesia prior to venepuncture or IV cannulation. 

 

Topical Anaesthesia is indicated for 

all patients (unless contraindications)  

 

Patients > 1month old who 
are not allergic to Ametop 

 

Broken or inflamed skin 

 

AMETOP® Gel 

 

 >1month to <5 years: 1 tube 
(1g) to the appropriate 
area(s).   

 5 years and over: Up to 5 
tubes to the affected area(s) 

Gel can be removed just prior to 
procedure (leave on for at least 
45mins) 

 

 Broken or inflamed skin 

 Avoid use in neonates and infants up to 12 

months of age receiving concomitant 

treatment with methaemoglobin inducing 

agents  
(see accompanying protocol) 

 

EMLA® Cream 

 

 Neonates 

 Patients allergic to Ametop 
 

 1 - <3 months: Apply up to 1g (1mL) for a 

maximum of one hour prior to procedure  

 3 months - <12months: Apply up to 2g (2mL) 

1-5 hours prior to procedure.   

 1 - <12years:  Apply a thick layer 1-5 hours 

before procedure 

 ≥12 years: Apply a thick layer 1-5 hours before 

procedure  

(a shorter 15-30min application time may be used if 

atopic dermatitis) 

 

4-6 hours 

 

At least 2 hours after removal of cream 

 

Dose can be repeated after a 

minimum of 5 hours  

 

Children under 5 years - 2 tubes  

Children over 5 years - 5 tubes 

 

 Neonate & Infants up to 3 months:  1 dose only 

 Child over 3 months: 2 doses only  

 

 Neonates & infants up to 3 months: do not 
repeat dose 

 Child over 3 months:  can repeat dose after 12 
hours 
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Choice of Topical 
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Dose & 

length of 

time to leave 

on skin 
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duration of effect 

 

Can repeat dose 

be given? 
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cumulative 
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